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CMC

Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

1. Summary

Standard:

FCC Rules & Regulations, Title 47
RSS-210 (2007)

IC — RSS-210 Annex 8

Test specifications Environmental Phenomena Tests Result
sequence
FCC — Title 47 Part 15.203
A Antenna Requirement 1 Complies
IC — RSS-210
FCC — Title 47 Part 15.247
20 dB Bandwidth 2 Complies
IC — RSS-210 Annex 8
Occupied Bandwidth
IC — RSS-210 Annex 8 3 Complies
(99% BW)
FCC - Title 47 Part 15.247
Channel Separation 4 Complies
IC — RSS-210 Annex 8
FCC - Title 47 Part 15.247
Time of Occupancy 5 Complies
IC — RSS-210 Annex 8
FCC - Title 47 Part 15.247 .
Numlt:)i: oufeI:é)ppmg 6 Complies
IC - RSS-210 Annex 8 quency
FCC - Title 47 Part 15.247 Complies
Peak Output Power 7 P
IC — RSS-210 Annex 8
FCC - Title 47 Part 15.247 Complies
Band Edge 8 P
IC — RSS-210 Annex 8
FCC - Title 47 Part 15.247
FCC -~ Title 47 Part 15.209 Radiated Spurious 9 Complies

The Test Report was given to the Client representatives for necessary documentation of ratification of the tested

equipment and it is valid for the FCC and IC certification.
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CMC
Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (V1)
2. Description of Equipment under test (EUT)
POWET SUPPIY....evveriecieercre ettt : 7,2 Vdc from battery
Type of @QUIPMENT .......co.veeeeees s : Transmitter Unit Receiver Unit
Fixed station [ Portable station [ Mobile station
ALIGNMENE FANGE. ... : 915-928 MHz
SWItChiNg freQUENCY .....cvevieiciesc s : 915-928 MHz
MOAUIALION ... : 19300 Baud RC-FSK
Information ONn antenna............ccovcevvienciinciesee e : O  Integrated
O Extern
M  Other: Dedicated
2.1  TestSite
COMPANY ettt ettt sne e e ssenas : CMC Centro Misure Compatibilita S.r.I.
AAAIESS ... . Via dell’Elettronica, 12/C — 36016 Thiene (V1) — ITALY
3. Testing and sampling
Date of receipt of test item ......ccccoevvvivvcivier e : 11.06.12
Testing Start date.........cocevriveeirre e : 11.06.12
Testing end date..........ccovvevier i . 26.07.12
Samples teStEA NI. ......cvicerie e 01
SAMPIING PrOCEAUE. ...ovrvvveeeeeeeeeeeeeeeeeeseesseeseeeeeseeeeseesreenes - Equipment used for testing was picked up by the
manufacturer, at the end of the production process with
random criterion
Internal identification............ccooevvieviciencirec e . adhesive label with the product number P120639
4. Operative conditions

Test report R12089001 Rev. 1.0
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5. Photograph(s) of EUT
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Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (V1)

6. Equipment list
Id. number Manufacturer Maodel Description Serial number | Last calibration Due date
calibration
CMC S108 Emco 3115 Horn antenna 9811-5622 April 10 April ‘13
. Horn Antenna 18- .
CMC S124 Spin AMTP42-20 26GHz 103 May 10 May ‘13
CMC S127 SCHAFFNER HLA6120 Loop Antenna 1191 January ‘10 January ‘13
Broadband ¢
CMC S136 Schwarzbeck VULB 9163 Antenna 9136-205 May ‘10 May ‘13
EMC interference g
CMC S164 Rohde & Schwarz ESU 26 receiver 100052 January 12 January ‘13
CMCS206 | Rohde & Schwarz ESCI 7 EMCn'ezﬁ\r/f:rrence 100781 Marc el March “13
Test report R12089001 Rev. 1.0 Order M120890 page 6 of 80




CMC

. Centro Misure Compatibilita S.r.1.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

7. Measurement uncertainty
Test Expanded Uncertainty note

Conducted Emission
(50Q/50uH AMN) - (9 kHz — 150 kHz) +3.8dB 1
(50Q/50puH AMN) - (150 kHz — 30 MHz) +3.4 dB 1
(Voltage probe) - (150 kHz — 30 MHz) +3.0dB 1
(50Q/5uH AMN) - (150 kHz — 108 MHz) +3.2dB 1
DiscontinuousConducted Emission
Conducted Emission (50Q/50uH AMN) - (9 kHz — 150 kHz) +3.8dB 1
Conducted Emission (50Q/50uH AMN) - (150 kHz — 30 MHz) +3.4dB 1
Disturbance Power (30 MHz — 300 MHz) +3.2dB 1
Radiated Emission
(0,150 MHz — 30 MHz) +4.5 dB 1
(30 MHz — 1000 MHz) +4.8 dB it
(1 GHz — 6 GHz) +4.4 dB 1
Electromagnetic field EMF +18.8 dB 1
Harmonic current emissions test +2.4 % 1
Voltage fluctuation and flicker test +6.0 % 1
Insertion loss test +2.6 % 1
Radiated electromagnetic disturbance test (loop antenna) +2.5 % 1
Radiated electromagnetic field immunity test 0.9 V/m at 3V/m 1
Pulse modulated radiated electromagnetic field immunity test 0.9 V/m at 3V/m 1
Injected currents immunity test 0.6 Vat3Vv 1
Bulk current 9 mA at 60 mA 1
Power frequency magnetic field immunity test 0.3 A/mat3 A/m 1
Electrostatic discharge immunity test

2
Electrical fast transients / burst immunity test

2
Surge immunity test

2
Short interruption immunity test 2
Voltage transient emission test +5 % 1
Transient immunity test 2

Notes
Note 1:

The expanded uncertainty reported according to EN55016-4-2(2004-10) is based on a standard uncertainty multiplied by a coverage factor of k=2,
providing a level of confidence of p = 95%
Note 2:

It has been demostrated that the used test equipment meets the specified requirements in the standard with at least a 95% confidence, covering factor
k=2
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36016 Thiene (VI)

8. Reference documents

Reference no. Description

FCC Rules and Regulation Title 47 part 15 (2011) --

RSS-210 Issue 7 — June 2010 Low-power Licence-exempt Radiocommunication Devices (All Frequency
Bands): Category | Equipment

ANSI C63.4 American National Standard for Methods of Measuring of Radio-Noise

Emissions from Low-Voltage Electrical and Electronic Equipment in the
Range of 9kHz — 40GHz

Internal Procedure PMO0O1 rev. 2.0 (Quality Manual) Measure Procedure

Internal procedure INC_M rev. 8.1 (Quality Manual) Measurement uncertainty calculation
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Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

9. Deviation from test specification

In agreement with the client, emission tests were performed with peak detector .
At the frequencies where the measures exceed the limit or within 6dB from it, the test was repeated with quasi-peak
detector and/or average detector.

10. Test case verdicts

Test case does not apply to the test object...........ccevveeenee. : N/N.A.

Test item does meet the requirement............cccoevecevvcerrernnen, . P/ Pass/Complies

Test item does not meet the requirement...........c.ccceeeveeeneee : F/Fail / Does not comply
Test Not PErfOrmMed ........cccvveviercerece e : NE/ Not Executed

11. Results

In this clause tests results are reported.

All measurements are done in accordance with the Filling and Measurement Guidelines for Frequency Hopping
Spread Spectrum Systems DA-705

Measurement uncertainty is in accordance with document CMC INC_M rev. 8.1.
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Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

11.1  Antenna Requirements

Test configuration and test method
Test site Laboratory
Auxiliary equipment See clause 4 of this test report

Environmental conditions
Temperature 22 °C Atmospheric pressure 100 kPa Relative humidity 49 %

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part 15.203 and 15.204
e RSS-210

e Internal Procedure PM001

e See clause 4 of this test report

Test Requirements

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

The use of a permanently attached antenna or of an antenna that uses unique coupling to the intentional radiator shall be
considered sufficient comply with the provisions of this section.

The manufacturer may design the unit so that a broken antenna can replaced by the user, but the use of standard antenna
jack or electrical connector is prohibited. This requirement does not apply to carrier current devices or to devices
operated under the provisions of §15.211, § 15.213, § 15.217, § 15.219, or § 15.221. Further, this requirement does not
apply to intentional radiators that must be professionally installed, such as perimeter protection systems and some field
disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d), must be measured at the
installation site. However, the installer shall be responsible for ensuring that the proper antenna is employed so that the
limits in this part are not exceeded.

Test specification
Port: Antenna.

EUT exercising
See clause 4 of this test report

Result

Antenna Type Gain Remarks Results
Dedicated 2 dBi -- Complies
Remarks

i

Reference documents
See clause 8 of this test report

Result
The requirements are met

Test report R12089001 Rev. 1.0 Order M120890 page 10 of 80
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Centro Misure Compatibilita S.r.I.

Via dell’Elettronica, 12/C
36016 Thiene (VI)

11.2 20dB Bandwidth

Test configuration and test method
Test site
Auxiliary equipment

Environmental conditions
Temperature 24 °C

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part 15.247

RSS-210 Annex 8

DA 00-705, march 30, 2000
Internal Procedure PM001
See clause 4 of this test report

Test specification
Port: Antenna;

EUT exercising
See clause 4 of this test report

Atmospheric pressure 98 kPa

Laboratory
See clause 4 of this test report

Relative humidity 46 %

Result
Frequency Graph(s) Bandwidth Remark
927,95 MHz G12089037 22,2 kHz --
921,50 MHz (G12089041 20,7 kHz --
915,05 MHz (G12089046 22,3 kHz --
Measurement uncertainty: +1 kHz

Remarks
I

Reference documents
See clause 8 of this test report

Test equipment used (Id number — see clause 6 of this test report)

CMC S206

Result
The requirements are met

Test report R12089001 Rev. 1.0
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Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

11.3  Occupied Bandwidth (99% BW)

Test configuration and test method
Test site Laboratory
Auxiliary equipment See clause 4 of this test report

Environmental conditions
Temperature 20 °C Atmospheric pressure 98  kPa Relative humidity

Test set-up and execution

e RSS-210 Annex 8

e Internal Procedure PM001

e See clause 4 of this test report

Test specification
Port: Antenna;

EUT exercising
See clause 4 of this test report

Result

46 %

Frequency Graph(s) Bandwidth
(MH2)

Remark

927,95 MHz G12089039 28,4 kHz

921,50 MHz G12089043 26,6 kHz

915,05 MHz G12089048 26,9 kHz

Measurement uncertainty: £1 kHz

Remarks
i

Reference documents
See clause 8 of this test report

Test equipment used (Id number — see clause 6 of this test report)
CMC S206

Result
The requirements are met

Test report R12089001 Rev. 1.0 Order M120890
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Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

11.4 Channel Separation

Test configuration and test method
Test site Laboratory

Auxiliary equipment See clause 4 of this test report

Environmental conditions

Temperature 22 °C Atmospheric pressure 98 kPa Relative humidity

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part 15.247
DA 00-705, march 30, 2000

RSS-210 Annex 8

Internal Procedure PM001

See clause 4 of this test report

Test specification
Port: Antenna;

EUT exercising
See clause 4 of this test report

Acceptance limits
Limit: Minimum 25kHz or the 20dB Bandwidth of the hopping system

Result

48 %

Port Graph(s) Channel Separation

Remark

Enclosure G12089062 205,9 kHz

Measurement uncertainty: £1kHz

Remarks
I

Reference documents
See clause 8 of this test report

Test equipment used (Id number — see clause 6 of this test report)
CMC S206

Result
The requirements are met

Test report R12089001 Rev. 1.0 Order M120890
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Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

11.5 Time of Occupancy

Test configuration and test method
Test site
Auxiliary equipment

Laboratory
See clause 4 of this test report

Environmental conditions

Temperature 22 2C, Atmospheric pressure 98  kPa Relative humidity 48 %

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part 15.247
DA 00-705, march 30, 2000

RSS-210 Annex 8

Internal Procedure PM001

See clause 4 of this test report

Test specification

Port: Antenna;

EUT exercising

See clause 4 of this test report

Acceptance limits

The average time of occupancy on any frequency shall not be greater than 0.4 seconds within a 20 second period.

Result
Frequency (MHz) Graph(s) Dwell time Remark
921,024 G12089063 20,3 ms -
Time between two |  Nr. of hoppin Nr. of Time of
Frequency (MHz) L ; pping transmission for Remarks
transmission frequency Occupancy
channel
20s/0,0501/64 = 6,24x20,3=
921,024 50,1 ms 64 6.24 126,7 ms -

Remarks /i

Reference documents See clause 8 of this test report

Test equipment used (Id number — see clause 6 of this test report)

CMC S206

Result The requirements are met

Test report R12089001
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Centro Misure Compatibilita S.r.I.

Via dell’Elettronica, 12/C
36016 Thiene (VI)

11.6  Number of Hopping Channels

Test configuration and test method
Test site
Auxiliary equipment

Environmental conditions
Temperature 22 °C

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part 15.247

DA 00-705, march 30, 2000
RSS-210 Annex 8

Internal Procedure PM001
See clause 4 of this test report

Test specification
Port: Antenna;

EUT exercising
See clause 4 of this test report

Atmospheric pressure 98 kPa

Laboratory
See clause 4 of this test report

Relative humidity 48

%

Result
Port Graph(s) Number of Hopping Remark
Frequency
G12089059
Enclosure G12089060 64 —
G12089061
Remarks

M

Reference documents
See clause 8 of this test report

Test equipment used (Id number — see clause 6 of this test report)

CMC S206

Result
The requirements are met

Test report R12089001 Rev. 1.0
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CMC

Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (V1)

11.7

Peak Output Power

Test configuration and test method
Test site
Auxiliary equipment

Environmental conditions

Laboratory
See clause 4 of this test report

Temperature 22 @ Atmospheric pressure 99  kPa Relative humidity 48 %

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part 15.247

e DA 00-705, march 30, 2000

e RSS-210 Annex 8

e Internal Procedure PM001

e See clause 4 of this test report

Test specification

Port: Antenna;

EUT exercising

See clause 4 of this test report

Acceptance limits

Frequency range RF power output
915 - 928 MHz 1,0 W/ 30dBm
Result
Frequency (MHz) Polarization Graphs E (dBuV/m) Peak Output Remark
Power (mW)

915,05 Horizontal (G12089031 106,12 7,6 --
915,05 Vertical (G12089032 110,73 21,9 -
921,50 Horizontal (G12089033 106,32 8,4 --
921,50 Vertical G12089034 110,94 23,3 --
927,95 Horizontal G12089035 105,93 7,6 --
927,95 Vertical G12089036 110,02 19,4 --

Measurement uncertainty: +3dBm

Test report R12089001
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Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Remarks

P = (E x d)¥ (30 x G)

Where:

E = the measured maximum fundamental field strenght in VV/m

G = the numeric gain of the transmitting antenna: 1,58 (2dBi)

d = the distance in meters from which the field strength was measured (3m)
P = the power in watts

Reference documents
See clause 8 of this test report

Test equipment used (Id number — see clause 6 of this test report)
CMC S206

Result
The requirements are met

Test report R12089001 Rev. 1.0 Order M120890 page 17 of 80



CMC

Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

11.8 Band Edge

Test configuration and test method
Test site Laboratory
Auxiliary equipment See clause 4 of this test report

Environmental conditions
Temperature 22 2C, Atmospheric pressure 99  kPa Relative humidity 48 %

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part 15.247
DA 00-705, march 30, 2000

RSS-210 Annex 8

Internal Procedure PM001

See clause 4 of this test report

Test specification
Port: Antenna;

EUT exercising
See clause 4 of this test report

Acceptance limits

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at least 20dB below
that in the 100kHz bandwidth within the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement. Attenuation below the general limits specified in section 15.209(a) is not
required. In addition, radiated emission which fall in the restricted bands, as defined in section 15.205(a), must also
comply with the radiated emission limits specified in section 15.209(a) (see section 15.205(c)).

Result
Frequency Graph(s) Remark
(MHz)
G12089050 i
915,05 No Hopp!ng
G12089051 No Hopping
G12089052 i
927,95 No Hopp!ng
G12089053 No Hopping
G12089055 i
915,05 Hopp!ng
G12089057 Hopping
G12089056 i
927,95 Hopp!ng
G12089058 Hopping
- G12089054 Hopping
Measurement uncertainty: +1dB

Test report R12089001 Rev. 1.0 Order M120890 page 18 of 80
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Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Remarks
i

Reference documents
See clause 8 of this test report

Test equipment used (Id number — see clause 6 of this test report)
CMC S206

Result
The requirements are met

Test report R12089001 Rev. 1.0 Order M120890 page 19 of 80



CMC
Centro Misure Compatibilita S.r.I.

36016 Thiene (V1)

Via dell’Elettronica, 12/C

11.9 Radiated Spurious (Transmitter)

Test configuration and test method

Test site
Auxiliary equipment

Environmental conditions

Temperature

22 °C

Test set-up and execution
e FCC Rules and Regulation; Titles 47 Part 15.247(c) and Part 15.209

RSS-210 Annex 8

Test specification
Port: Antenna;

EUT exercising

DA 00-705, march 30, 2000

Internal Procedure PM001
See clause 4 of this test report

See clause 4 of this test report

Acceptance limits

Atmospheric pressure

Semi-anechoic chamber

See clause 4 of this test report

99 kPa

Relative humidity

48 %

In any 100kHz bandwidth outside the frequency band at least 20dB below the highest level of the desired power. In
addition, radiated emissions which fall in the restricted bands, as defined in cl. 15.205(a), must also comply with the
radiated emission limits specified in cl. 15.209(a) (see cl.15.205(c)).

Result

Frequency Antenna Frequency Range Graph(s) Remarks Result
(MH2) (MH2)
915,05 Loop Antenna 9kHz — 30MHz G12089016 -- Complies
921,50 Loop Antenna 9kHz — 30MHz G12089017 -- Complies
927,95 Loop Antenna 9kHz — 30MHz G12089018 -- Complies

Frequency Polarization Frequency Range Graph(s) Remarks Result
(MH2) (MH2)
915,05 Vertical 30— 1000 (12089001 -- Complies
915,05 Horizontal 30— 1000 (12089002 -- Complies
921,50 Horizontal 30— 1000 (G12089003 -- Complies
921,50 Vertical 30— 1000 (12089004 -- Complies
927,95 Vertical 30— 1000 (12089005 -- Complies
927,95 Horizontal 30— 1000 (G12089006 -- Complies

Frequency Polarization Frequency Range Graph(s) Remarks Result
(MHz) (GHz)
927,95 Horizontal 1-10 (12089019 -- Complies
927,95 Vertical 1-10 (G12089020 -- Complies
921,50 Vertical 1-10 (12089021 -- Complies
921,50 Horizontal 1-10 (12089022 -- Complies
915,05 Horizontal 1-10 (12089023 -- Complies
915,05 Vertical 1-10 (12089024 -- Complies

Test report R12089001 Rev. 1.0 Order M120890 page 20 of 80
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¥y FEB ~  Centro Misure Compatibilita S.r.I.

. [/l ViadellEletironica, 12/C
W/ [l 36016 Thiene (VI)
Nr. AV level (dBuv/m) AV Limits | Remark
Harmonics 915,05 MHz 921,5 MHz 927,95 MHz (dBuv/m)
Frequency | (dBuV/m) | Frequency | (dBuV/m) | Frequency | (dBuV/m)
Il Harmonic 1830,083 53,1 1842,951 52,1 1855,923 52,1 54,00 --
111 Harmonic . More than 15dB j_ More than 15dB i More than 15dB 54 00 -
below limit below limit below limit !
1V Harmonic - More than 15dB . More than 15dB N More than 15dB 54 00 -
below limit below limit below limit N
V Harmonic | 4575,041 50,0 4607,423 47,8 4639,865 47,6 54,00 -
i More than 15dB More than 15dB -
VI Harmonic | 5490,426 50,0 - below limit - below limit Sl
i More than 15dB More than 15dB -
VIl Harmonic | 6405,331 51,0 - below limit g below limit 00
V111 Harmonic . More than 15dB . More than 15dB A More than 15dB 5400 -
below limit below limit below limit {
IX Harmonic . More than 15dB 1 More than 15dB il More than 15dB 5400 -
below limit below limit below limit ]
X Harmonic . More than 15dB ¥ More than 15dB N More than 15dB 54 00 -
below limit below limit below limit !

Measurement Uncertainty: +4dB

Nr. PK level (dBuVv/m) PK Limits | Remark
Harmonics 915,05 MHz 921,5 MHz 927,95 MHz (dBuv/im)
Frequency | (dBuV/m) | Frequency | (dBuV/m) | Frequency | (dBuV/m)
Il Harmonic 1830,083 54,7 1842,951 53,6 1855,923 54,3 74,00 --
111 Harmonic . More than 15dB . More than 15dB N More than 15dB 7400 -
below limit below limit below limit !
1V Harmonic . More than 15dB . More than 15dB N More than 15dB 7400 -
below limit below limit below limit !
V Harmonic | 4575,041 53,8 4607,423 52,7 4639,865 52,6 74,00 -
i More than 15dB More than 15dB -
VI Harmonic | 5490,426 54,7 - below limit - below limit 74,00
i More than 15dB More than 15dB -
V1T Harmonic | 405,331 54,4 - below limit - below limit 74,00
V111 Harmonic . More than 15dB . More than 15dB N More than 15dB 7400 -
below limit below limit below limit !
IX Harmonic . More than 15dB . More than 15dB N More than 15dB 7400 -
below limit below limit below limit !
X Harmonic . More than 15dB . More than 15dB N More than 15dB 7400 -
below limit below limit below limit !

Measurement Uncertainty: +4dB
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36016 Thiene (VI)

Remarks
EUT was tested in 3 orthogonal planes. In results table are reported the worst case.

Reference documents
See clause 8 of this test report

Test equipment used (Id number — see clause 6 of this test report)
CMC S108, CMC S124, CMC S127, CMC S136, CMC S164
Measurement uncertainty: See clause 7 of this test report

Result
The requirements are met
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36016 Thiene (V1)

Via dell’Elettronica, 12/C

11.10 Radiated Spurious (Receiver)

Test configuration and test method

Test site
Auxiliary equipment

Environmental conditions

Temperature

20 °C

Test set-up and execution
e FCC Rules and Regulation; Titles 47 Part 15.209

RSS-210 Annex 8

Test specification
Port: Antenna;

EUT exercising

DA 00-705, march 30, 2000

Internal Procedure PM001
See clause 4 of this test report

See clause 4 of this test report

Acceptance limits

Atmospheric pressure

Semi-anechoic chamber

See clause 4 of this test report

98 kPa

Relative humidity

50 %

In any 100kHz bandwidth outside the frequency band at least 20dB below the highest level of the desired power. In
addition, radiated emissions which fall in the restricted bands, as defined in cl. 15.205(a), must also comply with the
radiated emission limits specified in cl. 15.209(a) (see cl.15.205(c)).

Result

Frequency Antenna Frequency Range Graph(s) Remarks Result
(MH2) (MH2)
915,05 Loop Antenna 9kHz — 30MHz G12089013 -- Complies
921,50 Loop Antenna 9kHz — 30MHz G12089014 -- Complies
927,95 Loop Antenna 9kHz — 30MHz G12089015 -- Complies

Frequency Polarization Frequency Range Graph(s) Remarks Result
(MH2) (MH2)
927,95 Horizontal 30— 1000 (12089007 -- Complies
927,95 Vertical 30— 1000 (12089008 -- Complies
921,50 Vertical 30— 1000 (G12089009 -- Complies
921,50 Horizontal 30— 1000 (12089010 -- Complies
915,05 Horizontal 30— 1000 (G12089011 -- Complies
915,05 Vertical 30— 1000 (12089012 -- Complies

Frequency Polarization Frequency Range Graph(s) Remarks Result
(MHz) (GHz)
927,95 Horizontal 1-10 (G12089025 -- Complies
927,95 Vertical 1-10 (12089026 -- Complies
921,50 Vertical 1-10 (12089027 -- Complies
921,50 Horizontal 1-10 (12089028 -- Complies
915,05 Horizontal 1-10 (12089029 -- Complies
915,05 Vertical 1-10 (12089030 -- Complies
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36016 Thiene (VI)

Remarks
EUT was tested in 3 orthogonal planes. In results table are reported the worst case.

Reference documents
See clause 8 of this test report

Test equipment used (Id number — see clause 6 of this test report)
CMC S108, CMC S124, CMC S127, CMC S136, CMC S164
Measurement uncertainty: See clause 7 of this test report

Result
The requirements are met
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12. Graphs and Tables
G12089001

Meas Type Emision 30-1000MHz
Equipment under Test

Manufacturer

OP Condition F min

Operator Gandini 12085001
Test Spec

Vert

nEm 120 Wiz
MT 10 ms
Atc 10 4R MITO PREAMP ON
anpv 100 MHe e o
S

30 MEl= 1 GNs=
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G12089002

Meas Type Emision 30-1000MHz
Equipment under Test
Manufacturer
OP Condition F min
Operator Gandini 12089002
Test Spec
Horiz
HEd 120 kH:z
M1 10 =
At 10 4B ATTC TREAMP ON
bnadll 100 Mes
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(G12089003
Meas Type Emision 30-1000MHz
Equipment under Test
Manufacturer
OP Condition F med
Operator Gandini 12089003
Test Spec
Horiz
e 120 kHz
At 10 4B ATTC :FEFAH" vlh = ¢
7:“" 100 Mes GE
=
=0
I/M#U/ =
b 0 2 M.‘
b W o W
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(G12089004
Meas Type Emision 30-1000MHz
Equipment under Test
Manufacturer
OP Condition F med
Operator Gandini 12089004
Test Spec
Vert
BEW 170 kA2
" 10 =
Att 10 4n AOTY TEREANPE N

deuv | 100 M
™
|
=0

] |

| Wt
mCgy .

f ] ’

o | v

I \'.. ,JVJN&NM

Test report R12089001 Rev. 1.0 Order M120890 page 28 of 80



CMC

Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G12089005
Meas Type Emision 30-1000MHz
Equipment under Test
Manufacturer
OP Condition F max
Operator Gandini 12089005
Test Spec
Vert
l"II‘.‘A :l '::)| 2
At 10 4R MITO PREAMP ON

‘,‘:“" 100 M= 1 b

! |

w m

i e

M"N\O p
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G12089006

Meas Type Emision 30-1000MHz
Equipment under Test

Manufacturer

OP Condition F max

Operator Gandini 12089006
Test Spec

Horiz

EEM
L

Attt 10 40 ADTY PTREANP (

120 kB2

deuv | o 100 Ml
ey
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G12089007

Meas Type Emision 30-1000MHz
Equipment under Test

Manufacturer

OP Condition In Rx - F max
Operator Gandini 12089007
Test Spec

Horiz

HEd 120 kH:
MT 10 me
Att 10 4B AUTC  TREAMP ON

amav [ 100 M
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(12089008
Meas Type Emision 30-1000MHz
Equipment under Test
Manufacturer
OP Condition In Rx - F max
Operator Gandini 12085008
Test Spec
Vert
e 120 KRz
MT 10 =
At 10 4B ATTC TREAMP OK
appv | 100 Mes 1 GHz
i
o |
=0
|
e’ sl
- .M !
R T R ol
! NL‘A W‘NM
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G12089009

Meas Type Emision 30-1000MHz
Equipment under Test
Manufacturer
OP Condition In Rx - F med
Operator Gandini 12085009
Test Spec
Vert

[RIS) 120 Wiz

MT 10 ms

At 10 4R MITO PREAMP ON

iad 100 M= 1 GH2

=

30 NMEls
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Meas Type

G12089010

Emision 30-1000MHz

Equipment under Test

Manufacturer
OP Condition
Operator

Test Spec
Horiz

In Rx - F med
Gandini 12089010

EEM 121

kH2

L 10

Att 10 dn AOTY TREAMP  ON

druy
i~

100 M8

./r“'
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G12089011
Meas Type Emision 30-1000MHz
Equipment under Test
Manufacturer
OP Condition In Rx - F min
Operator Gandini 1208%011
Test Spec
Horiz
[RIS) 120 Wiz
T e
At 10 4R MITO PREAMP ON
iad 100 M= 1 GH2
=
A
: W’M
l .JMNL\ y s
i . Y NM

30 NMEls
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36016 Thiene (VI)

(G12089012
Meas Type Emision 30-1000MHz
Equipment under Test
Manufacturer
OP Condition In Rx - F min
Operator Gandini 12089012
Test Spec
Vert
HEd 120 kH:
T 10 =y
At 10 4B AITC TREAMP OK
apgv [ 100 M 1 GHz
im
o |
=0
|
M
Lo
= 'HJF
pars
) M'J'M‘w N.,.M
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G12089013
Meas Type Emision 0.009-30MHz
Equipment under Test
Manufacturer
OP Condition In Rx - F min
Operator Gandini 12089013
Test Spec
Loop
BEW 200 #Hz
L 10 =
Attt 10 4n ADTY PTREANP OGN

il & 100 iz 1 Mz D Miia
/- Fotanto
-

L ~HL
o= || =

U

[ !

| ™~

|

|

-I oAV

I | 11

ol
2 ks 30 MH2
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G12089014
Meas Type Emision 0.009-30MHz
Equipment under Test
Manufacturer
OP Condition In Rx - F med
Operator Gandini 12089014
Test Spec
Loop
i 200 M=
MT 10 ms
At 10 AR MTO PREANP ON

bt o 160 kHz 1 M 10 Mis
/= e )
-

I T
- | b PR

| TN o

| \\J

| , »

I' | r.w 1 P

L ||l |

';. its 30 MHz
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G12089015
Meas Type Emision 0.009-30MHz
Equipment under Test
Manufacturer
OP Condition In Rx - F max
Operator Gandini 12085015
Test Spec
Loop
N 200 M=
MT 10 ms
At 10 AR MTO PREANP ON
‘/:‘“’ %\ 160 kHe 1 e 10 Mis
-
I T
- | b P
_I- I \\\ 1:
¥
_|, "~y
| ~
| -
|
| -
3¢ Wn‘ﬂn‘ﬂ” h s
I_, P“NM v v
| (L |
e
';. its 30 MHz
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G12089016
Meas Type Emision 0.009-30MHz
Equipment under Test
Manufacturer
OP Condition F min
Operator Gandini 12089016
Test Spec
Loop
BEq 200 #Hz
Mt 10 =
Att 10 4B ATTC TREAMP ON

:w i‘\ 100wz 1 Mz T
[ - Sl 13
==m || e

| I~

I

|

l ~]

L

|

-I ol N & al 2.

I r\ oy NMNM"'\ L

| lli | I

o 10 MHz
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(G12089017
Meas Type Emision 0.009-30MHz
Equipment under Test
Manufacturer
OP Condition F med
Operator Gandini 12089017
Test Spec
Loop
HEq 200 #Hz
248 10 =
At 10 4B AOTC TREAMP ON

amv kL 100 kHz 1 MHz 0 Mz
/m pemaudy
o 1+
n I ﬂ'\.\_\

L

|

| ~

|

.

-I —f sk ﬂ*\uM

| f“-%w ud

| [

4 Wi 0 MMz
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G12089018
Meas Type Emision 0.009-30MHz
Equipment under Test
Manufacturer
OP Condition F max
Operator Gandini 12089018
Test Spec
Loop
BER 200 #Hz
MT 10 m»
At 10 4B AITO TREAMP ON

:nv r\ 100 Wiz 1 Mz T
B oo s 2
=3 || =

| -

I

L

l T~

|

|

-I ' pp™ v sl

| b A AT

| ||| UL

o 0 MMz
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(G12089019
Meas Type Emision 1000-10000MHz
Equipment under Test
Manufacturer
OP Condition F max
Operator Gandini 12085019
Test Spec
Horiz
B 1 MHx
M1
Att O oB AT TEEAMP ON

aruv 10 GiKe
im
=
=m L

E ,.A.A""vf4 o vl

Mw“"’w LM-M—"‘.
L———'——'—/L_M
— N’_‘
1 1 . Hre
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G12089020

Meas Type Emision 1000-10000MHz
Equipment under Test
Manufacturer
OP Condition F max
Operator Gandini 12085020
Test Spec
Vert

HEq 1 MHx

Mt 1 =

At O B AT TREAMP ON

darpv : 10 GHz
im
im
sovn |
= A
oo R

]

L ans i % el
Aw.f "L_,JMM_/W
A ch M—, l N
oL
4——J’J
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(G12089021
Meas Type Emision 1000-10000MHz
Equipment under Test
Manufacturer
OP Condition F med
Operator Gandini 12089021
Test Spec
Vert
BEq 1 MNx
T m
Att O B AT TEEAMP ON
7:“" 10 Kz
1M
soom |
-
- JM Lﬂmww
e -M“’Mu L./\/-1
I L__L_ /_,L,_,..Lﬂ
P —
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G12089022

Meas Type Emision 1000-10000MHz
Equipment under Test
Manufacturer
OP Condition F med
Operator Gandini 12085022
Test Spec
Horiz
e 1 MHx
M1
At O B AT TREAMP ON
appv 10 Kz
im
oy
o=m |
- .r\f-',‘ f s
e Lompdsa 20
L1~
_ il L
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(12089023
Meas Type Emision 1000-10000MHz
Equipment under Test
Manufacturer
OP Condition F min
Operator Gandini 12089023
Test Spec
Horiz
HEq 1 MHx
M1 mn
Att O oB AT TREAMP ON

dappv 10 tHaz
im
|2 A
=D L

B é,.m’“'ﬂ = P T s

3 '_/\a B L’_‘_'_ sy va“'&'
M_"-—#‘M—Jﬂd I |
L
T — NH
1 i i e
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G12089024

Meas Type Emision 1000-10000MHz
Equipment under Test
Manufacturer
OP Condition F min
Operator Gandini 12085024
Test Spec
Vert

HER 1 MNx

Mt 1 =

Att O B AT TEEAMP ON

v 10 Kz
im
im
oo

Pl

prey e ponar
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G12089025

Meas Type Emision 1000-10000MHz
Equipment under Test
Manufacturer
OP Condition In Rx - F min
Operator Gandini 12089025
Test Spec
Vert
i 1 MN:

MT 1 ms
Atc O aB AUTC PREAMP ON

ARpv
=
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G12089026
Meas Type Emision 1000-10000MHz
Equipment under Test
Manufacturer
OP Condition In Rx - F min
Operator Gandini 12085026
Test Spec
Horiz
HEq 1 MHx
1 1 mn
Att O B AITY TREAMP ON
L
m
= A
oo R
’ o
MWM P RTITOIRN 7l oty
O
y J
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(12089027
Meas Type Emision 1000-10000MHz
Equipment under Test
Manufacturer
OP Condition In Rx - F med
Operator Gandini 12089027
Test Spec
Horiz
B 1 MHx
1 1 mn
Att O B AUTC TREAMP ON
dappv
im
=
=m L
»-WH
] v.».-."-/‘. Lb ™
sl A 3
s P ]
1 1 il
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(12089028
Meas Type Emision 1000-10000MHz
Equipment under Test
Manufacturer
OP Condition In Rx - F med
Operator Gandini 12085028
Test Spec
Vert
. . tms
C O aB AUTY PREAMP ON
appv
J=
.
1y e
W-hv'r b me,d“"’a
i s
L'_,m_‘—u”—'-’
/f
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(G12089029
Meas Type Emision 1000-10000MHz
Equipment under Test
Manufacturer
OP Condition In Rx - F max
Operator Gandini 12089029
Test Spec
Vert
EEM 1 M2
Att O ol ATTO :Viu‘m' -!.h"

daruy
ey
2 »]
&= |

E " e =

. AMP”’“"”J LW"“"‘"‘"’"“"“WL -
) L_,b____,._,_b-"”—'
fe———— D —
1 GHa i GHx
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G12089030
Meas Type Emision 1000-10000MHz
Equipment under Test
Manufacturer
OP Condition In Rx - F max
Operator Gandini 12089030
Test Spec
Horiz
HEd 1 MNx
M1 1 mn
Att O oB AT TREAMP ON
arpv
im
= Av]
oo R
e
[ WHA-*""'I- * |_sabe g
sl T il .
L
b ’—/—-‘
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G12089031
Meas Type Emision
Equipment under Test
Manufacturer
OP Condition F min
Operator Gandini 1208%031
Test Spec
Horiz
VEN 300 -v:: v

Fof 100 gBuV/m *Ate 10 db SUYT 2.0 mu ‘
Ao X eny B
View A/ ,

7 :
/
/' \

: 7 \

= A 7 ST

Y T Gl Bace .4 B

=

Conter 515.051282]1 Mis 100 kRz/ Span 1 MHz
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(G12089032
Meas Type Emision
Equipment under Test
Manufacturer
OP Condition F min
Operator Gandini 1208%032
Test Spec
Vert
‘e 100 A
1) 00 xH2
Fof 100 gBuv/m *Ate 40 dab SUYT 2.0 mu
- —F (2]
7 “\
P . N\
viEw X \
L / X
\
- 7 -
' 4‘/
I By e R FIESTRTR PPV T IS
s
-
I
Conter 5I15.051282]1 Mis 100 kRz/ Span 1 MNz
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(G12089033
Meas Type Emision
Equipment under Test
Manufacturer
OP Condition F med
Operator Gandini 12089033
Test Spec
Horiz
‘e 100 A
VEN 300 xH2
Fof 100 gBuv/m * At 40 dab SUYT 2.0 mu
= =
L /""L\
View = / \L
| / X
/ A
\
i // \‘\
rwod!/ \
SOy - B ¥ TS 4 SwETTTY
s
-
I
Conter 521.4035697 Mis 10D kRz/ Span 1 MHz
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(G12089034
Meas Type Emision
Equipment under Test
Manufacturer
OP Condition F med
Operator Gandini 12085034
Test Spec
Vert
‘e 100 A
VEN 300 xH2
Fof 100 gBuv/m *Ate 40 dab SUYT 2.0 mu
= = =N =
A // N
view | J/ h
/ \
\
L v \
’ \
i / \
PR | SR A \%»ww e |
s
-
I
Conter 521.4035697 Mis 10D kRz/ Span 1 MHz
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G12089035
Meas Type Emision
Equipment under Test
Manufacturer
OP Condition F max
Operator Gandini 12089035
Test Spec
Horiz
‘e 100 A
VEN 300 xH2

Fof 100 gBuv/m * At 40 dab SUYT 2.0 mu

= =
| 0 L\

7/ \\
L £ \\
\
/ \

- / X

SRR U T \"‘0 o Y Y Y Wy

s

-

I

Conter 927.953525€ Mis 100 kRz/ Span 1 Mlz
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CMC
Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)
G12089036
Meas Type Emision
Equipment under Test
Manufacturer
OP Condition F max
Operator Gandini 12085036
Test Spec
Vert
‘e 100 A
VEN 300 xH2

Fof 100 gBuv/m *Ate 40 dab SUYT 2.0 mu

L =
A m / N\ \
vieEw ) \

-‘I \\
/ \
L / :
I . \
/ \
: 4 \

erv v3 perree T LT g P 7 YR T e ST T §

s

-

I

Conter O27.9535256 Mis 10D kRz/ Span 1 Mlz
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CMC
Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)
(G12089037
Meas Type Emision
Equipment under Test
Manufacturer
OP Condition F max
Operator Gandini 12085037
Test Spec
Horiz
bl Lt UL B
VEN LD kB2
b4 18m ) e 1 ur ™

L. =
A /--\\/‘/ \-.f\
View

.-"/ \\\
i o \
A W
I A
\
o

- j"f‘ \\‘f' \V\“

;‘M} J\‘»—uuu\‘. g

b - ¢

I

Conter 527.54936705 Mis 10 WHz/ Spun 100 kils
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CMC
Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)
G12089039
Meas Type Emision
Equipment under Test
Manufacturer
OP Condition F max
Operator Gandini 12085039
Test Spec
Horiz
bl Lt UL B
VEN LD kB2
b4 18m ) e 1 uYT 1 ™ 4

_ m
A /--\\/‘/ \-.f\ ¢ ) y
View

\
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A N
I i
\
o
5 N"J \\‘f‘\
4 /\»J‘N n V\»

;‘M} J\‘»—uuu\‘., 3

b - ¢

[

Conter 527.54936705 Mis 10 WHz/ Spun 100 kils
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CMC
Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)
(G12089041
Meas Type Emision
Equipment under Test
Manufacturer
OP Condition F med
Operator Gandini 12085041
Test Spec
Horiz
‘e 3 W
VEN LD kB2
b4 18n ) e 1 ur ™

-1 =
A / Nt \/A\\,
View

i / \

: ’\/\/'- &‘—\/‘
i \
B / ‘.\‘
i ne %
o \

W‘VJ e pochos WLAVN
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I

Conter S21.40087205 Mis 10 WHz/ Spun 100 kils
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CMC
Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)
G12089043
Meas Type Emision
Equipment under Test
Manufacturer
OP Condition F med
Operator Gandini 12085043
Test Spec
Horiz
o 10
of 18m MWl dB ur ™ 4
_ .
- /\JJ N\ g "
L X
’\/\/ \"v“
i \
K J’/ -‘\‘
I b v
- \
M_i_v.ﬁnf‘/" \/J ‘A"J\/‘vw._ o
b - ¢
i
war £ D21.400E295 Mits 10 WHz/ Spun 100 kils
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CMC

Centro Misure Compatibilita S.r.I.

Via dell’Elettronica, 12/C

36016 Thiene (VI)
G12089046
Meas Type Emision
Equipment under Test
Manufacturer
OP Condition F min
Operator Gandini 12085046
Test Spec
Vert
Al L L
VEN LD kB2
b4 dam ) 1F MY 15 na

5 A | = |
A » i \.
View 4/ \
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Conter 515.0499256€ Mits 10 KHz/ Spun 100 kHs
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CMC
Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)
(12089048
Meas Type Emision
Equipment under Test
Manufacturer
OP Condition F min
Operator Gandini 12085048
Test Spec
Vert
‘e 3 W
VEN LD k&2
b4 15 ) e 1 ur n ‘
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viEw ‘/ \

. /
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L

Conter 5I15.049925%6 Mits 10 WHz/ Spun 100 kils
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CMC
Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)
G12089050
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition F min
Operator Gandini 12089050
Test Spec
e 1D
VEN 30 kB2
fof -1 16 *Ate Wl dB EMT A0 na
L =

AWVJ Wil

Center 515 Mi= 10D kRz/ Span 1 Mlz
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CMC

Centro Misure Compatibilita S.r.I.

Via dell’Elettronica, 12/C

36016 Thiene (V1)

Meas Type

Equipment under Test

Manufacturer
OP Condition
Operator
Test Spec

fof -10 dBm

Emission

F min
Gandini 12082051

ol UL
VEM LM X
EUT 3D

G12089051

T

WM-.;.£:* T e L o o L T A o
.
i
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CMC
Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)
G12089052
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition F max
Operator Gandini 12089052
Test Spec
e 1D
VEN 30 kB2
fof -1 16 *Ate Wl dB EMT A0 na
L =
= i
-3 f l\
| A
! x \
Jyﬂ/ b
[V Y T SRS CYEY WY TSR ST ) TR
-
L
Conter 538 M= 100 kRz/ Span 1 MNz
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CMC

Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G12089053
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition F max
Operator Gandini 12089053
Test Spec

Sl UL ki
VEN LI %

fof -1 16 *Ate W aB SUT B

Stact 3I2T.5 M= 7.25 M/

Stop 1 GNae

Test report R12089001
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CMC

Centro Misure Compatibilita S.r.I.

Via dell’Elettronica, 12/C

36016 Thiene (VI)
G12089054
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Hopping
Operator Gandini 12085054
Test Spec
pnosgioigpee
#Fof -10 dBm Wl dB MY 1 »a
L | & ]
L
-
PPPYE Y VR FTWT O ST A vy vy ST Py e TV VT Py e
-
I
Conter 521 Mi= 10 M/ Spun 100 MHs
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CMC

Centro Misure Compatibilita S.r.I.

Via dell’Elettronica, 12/C
36016 Thiene (VI)

Meas Type Emission
Equipment under Test

Manufacturer

OP Condition Fmin

Operator Gandini 12089055
Test Spec

fof -10 dBm *Ate W o

G12089055

Sl UL

VEM LM X
EUT 3D

t‘WWMM WRUNPEY BRI PR Y | BT

-

I

Stact 902 MHz2 <35 MHeS ¥ IS.5 M
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CMC

Centro Misure Compatibilita S.r.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

Meas Type Emission
Equipment under Test

Manufacturer

OP Condition Fmax

Operator Gandini 12089056
Test Spec

fof -1 16 *Ate W aB

G12089056

‘e 3

VEN LM %

EMT B

AL

P TR
et

TN LN AT TR TR

-3 Mhz/
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CMC

Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G12089057
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition F min
Operator Gandini 12089057
Test Spec
. L
o= | [ % A [l
j ‘ [ ] \:
; [ b
|

"= PV APV R Y Y

Center 515 Mi= 10D kRz/ Span 1 MH:
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CMC

Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)
G12089058
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition F max
Operator Gandini 12089058
Test Spec
e 1D ki
VEN 30 kB2

0 dBm * At W db EUT AN ma

P
—

W,

‘l‘»"ww ISP YT PR ¢

iter DRT.81 Mit= 100

KR/

Span 1 MHz
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CMC
Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)
(12089059
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Hopping
Operator Gandini 12089059
Test Spec
S e 100 au
VEN 04 xH2
Fof 16 W dE ur ™

==

Stact 213 MH2 1.7 Mhz/ Stop 530 MHs
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CMC

Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)
(G12089060
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Hopping
Operator Gandini 12085060
Test Spec
VEN 200 ﬂ;:
| A
A
m |
e Sy vy __}[‘ 4
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CMC
Centro Misure Compatibilita S.r.I.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

(G12089061
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Hopping
Operator Gandini 1208%061
Test Spec

fplie 100 A
VEN 3040 xH2

| e
AVRAARARRANANARAAARA AL A
g A A

Ry At
Stact 920 MH2 I MEz/ Stop 530 MHs
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CMC

Centro Misure Compatibilita S.r.I.

Via dell’Elettronica, 12/C

36016 Thiene (VI)
G12089062

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Hopping
Operator Gandini 12089062
Test Spec

Fof 120 gBuv/m [ MY 2.0 m» !

| L
o | 2T N

¢ ; \
, ] N / 1\
/ : j \

- [ \ // Kﬁ 7

=

Conter S21.6J60H33 Mits S50 WHz/ L 00 ki

Test report R12089001 Rev. 1.0 Order M120890 page 79 of 80



CMC

Centro Misure Compatibilita S.r.I.

Via dell’Elettronica, 12/C

36016 Thiene (V1)

Meas Type

Equipment under Test

Manufacturer
OP Condition
Operator
Test Spec

16

Emission

Hopping
Gandini 12082063

G12089063

CUEM N Mz

SUT 1S ne

WAL

Contut O

1,024 o=

10 o/
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